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POS DESCRIPTION PART QTY COMMENTS
1 Yoke 300288K 4  
2 Tiltaxle 30 302835 2  
3 Cylinder axle 30 302854 2  
4 Tiltcylinder EC30 E.L 301630 2  
5 Spacer (big) 400128 4  
6 Hex Head Screw 12 x 30 610164 4 8.8 Yellow chromated ISO 4014
7 Socket Head Screw 16 x 130 610535 8 12.9 Untreated ISO 4762
8 Bushing 70/75x60 630302 2 WB 702
9 Shims 20 400069 3  
10 Hex Head Screw 12 x 20 610163 6 8.8 Yellow chromated ISO 4014
11 Hex Head Screw 24 x 70 610260 2 8.8 Zinc plated ISO 4014
12 Hex. Nut M24 610913 2 ISO 4032
13 Lockcylinder 27 Complete 402503K 1  
14 Locking wedge 20 300686 1  
15 Indicating stick 403408 1  
16 Hex. Nut M6 Nylon Lock 610921 1 DIN 985
17 Hex Head Screw 6 x 16 610109 1 8.8 Zinc plated ISO 4017
18 Socket Head Screw 10 x 30 610452 2 12.9 Untreated ISO 4762
19 Bracket 400155 10  
20 Hex. Nut M16 Nylon Lock 610926 1 DIN 985
21 Hex. Nut M12 Nylon Lock 610924 2 DIN 985
22 Shims hook Quick-coupler 20 400511 2  
23 Shims hook 1mm QC20 400528 4  
24 Shims hook 2mm QC20 400529 2  
25 Shims large 400512 2  
26 Shims small 400513 1  
27 Shims large 1mm 400530 4  
28 Shims large 2mm 400531 2  
29 Shims small 1mm 400532 2  
30 Shims small 2mm 400533 1  
31 Flat head socket screw 10x30 610635 10 10.9 Untreated DIN 7991
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